EPA-600/2-75-049 _ : :
November 1975 Environmental Protection Technology Series




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development,

U.S. Environmental Protection Agency, have been grouped into
five series. These five broad categories were established to
facilitate further development and application of environmental
technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in
related fields. The five series are:

Environmental Health Effects Research
Environmental Protection Technology
Ecological Research

Environmental Monitoring
Socioeconomic Environmental Studies

Gl O N
c e s e

This report has been assigned to the ENVIRONMENTAL PROTECTION
[...]
Aerobically digested sludges, dried on a sand bed, have 1ittle mineral
fertilizer value. Phosphorus values were less than 0.4 percent and
Kieldahl nitrogen less than 3.7 percent by dry weight. Nitrate plus
nitrite nitrogen were found at less than 0.8 mg/gm of dry sludge.

Aerobically digested sludge for all detention times experienced
substantial reductions of waste constituents upon lagooning. Total
mass reductions of COD, BOD, total solids, and volatile solids were
between 30 and 50 percent within a 70-day lagooning period. Consti-
tuent reductions approached zero at 70 days lagooning of batch samp]es.
A potential problem with lagooning of aerobically digested sludge is
the possibility of odors.



The specific resistance values of aerobically digested sludges were
from 25 to 182 times greater than undigested primary sludge. It
would therefore appear that aerobically digested sludges are more
amenable to mechanical dewatering than anaerobically digested sludges.

Digested primary municipal sewage sludge was not amenable to further
gravity thickening. The total solids concentrations of the aerobic
digester were usually between 40,000 and 60,000 mg/1.

Process monitoring parameters could be used to detect gross changes

in sludge quality. An oxygen uptake rate up to 1.8 mg of 02/(gmT.S.)(hr)
characterized. digestion tests with sludge ages greater than 20 days.
Uptake rates of greater than 1.8 mg of 02/(gmT.S.)(hr) occurred with
digestion tests of 15 days or less detention. Alkalinity of aerobi-
cally digested sludge was greatly reduced from that of primary sludge.
Sludges digested for 15 days or longer had average alkalinities be-
Tow 200 mg/1. There was a gradual and small rise in the pH of di-
gested sludges from 5.9 to near 7.0 within the digestion periods of
this program. Of the three parameters just mentioned, none provide
an accurate picture of sludge quality that would relate to behavior
on a sand bed or upon filtration without further correlation and

testing.

Visual parameters of aid to the plant operator are the color and
sludge thickness in the digester.



SECTION II
RECOMMENDATIONS

RAW SEWAGE COAGULATION

Further research on coagulation of sewage with polyelectrolytes should
only be conducted in treatment systems especially designed to provide
adequate mixing and settling conditions with high concentrations of
colloidal BOD.

Control systems need to be found which can automatically regulate
polyelectrolyte addition to provide optimum coagulation during wide
fluctuations of wastewater flow and composition normally found at
sewage treatment plants.

New polyelectrolytes should be developed which will provide effective
sewage coagulation at a minimum cost, as existing polymer costs are
quite high.

AEROBIC SLUDGE DIGESTION

It is recognized that there is a growing trend in this country to
provide at least secondary treatment for municipal wastewaters. When
primary waste sludges alone, or even combined with waste activated
sludges, are to be stabilized prior to final disposal, aerobic diges-
tion should be given serious consideration as a prime alternative.
Specific design recommendations are presented in Appendix B,

The operation and maintenance of an aerobic digester is relatively
simple and trouble free. Still needing to be determined are rapid
physical or chemical tests which would indicate the degree of digestion
a sludge has undergone and which could be accurately related to future
behavior of the sludge in drying and final disposal. Until such tests
are available, design parameters will need to be conservative and aliow
for overdigestion to produce a given stabilization. These tests should
be developed with full- scale aerobic digesters under the rigors and
changing conditions of daily operation.

Mechanical equipment should be improved for use with aerobic digesters.
Currently, wind driven spray from mechanical mixers coats equipment
and surrounding areas. Future designs should include provisions for
spray containment.

Accurate determinations of volume change in a large scale digester
cannot readily be made. Fouling of measuring devices by detritus

or foam blankets precludes the use of most inexpensive devices avail-
able. Similarly, sludge transfer mechanisms, particularly under gravity
flow, need reliable metering equipment. Such equipment could greatly
improve an operator's control over his plant and additionally could be
the tools needed to find process monitoring parameters.



In view of the trends toward secondary treatment of municipal wastewaters,
it is strongly recommended that a study similar to the one described
herein be performed for primary and waste activated or trickling filter
sludges combined with an appropriate representation of the various waste
activated and trickling filter sludge available.



SECTION III
INTRODUCTION

This research program involving a study of raw sewage coagulation and
aerobic sludge digestion originated in 1968 when, as a result of the
increasing number of ocean outfalls and the lack of knowledge concerning
their effects, the Environmental Protection Agency funded a grant to the
city of Hollywood, Florida, to demonstrate new sewage treatment methods.
Environmental Science and Engineering, Inc., of Gainesvilie, Florida, was
contracted to perform the necessary research work.

The study of raw sewage coagulation and aerobic sludge digestion
was part of the overall project which also dealt with a study of diffu-
sion from the Hollywood ocean outfall and a biological study of the
effects of the outfall on the environment. The results of the outfall
studies have been published in a separate report.

Financial support for the research effort necessary to accomplish this
project was partially provided by an EPA Research and Development Grant
(No. 57 (R1)-01-68) of $300,000 which is equivalent to 50 percent or
less of eligible project costs. The City of Hollywood provided the bal-
ance of the project funding.

THE HOLLYWOOD SEWAGE TREATMENT PLANT

The City of Hollywood Sewage Treatment Plant in Hollywood, Florida,
serves a principally residential region with very little industry.

The Hollywood region is one of rapid growth and ever expanding pop-
ulation. The City of Hollywood and adjoining communities are situated
on coastal land bordered on the east by the Atlantic Ocean. West of
the city at distances of 10 to 15 miles from the coast lie extensive
freshwater swamps.

The city of Hollywood draws its water from local aquifers. Increasing
population demands on these aquifers have led to salt water intrusion
along the coast and newer wellfields are being utilized farther inland.
The salt water intrusion into the ground water table at the coast has
been noticed in the seepage to the city's sewage system. High chloride
levels of 3,500 mg/1 are common in raw sewage entering the treatment
plant. At some locations on the coast, very old and leaking sewer
systems experience direct seawater infiltration and thus substantially
increase the salinity of the total sewage flow to the sewage treatment
plant. A further discussion of sewer line infiltration is contained in
Appendix A.

The average plant flow of raw sewage in 1977 was 13.6 million galions
per day. Typical influent concentrations of constituents were bio-
chemical oxygen demand at 130 mg/1, chemical oxygen demand at 340 mg/1,



suspended solids at 110 mg/1, and chloride ion at 3,500 mg/1. These
values are indicative of a relatively weak sewage generated by resi-
dential communities with 1ittle industrial input. The topography of
the Hollywood area is flat with a Tow elevation. Sewer flows are at
minimum velocities and sewage has often arrived at the plant in an
anaerobic state due to long residence times in the sewers. There

being no storm sewers in the Hollywood area, storm water and sea water
infiltration is collected by the sanitary sewer system. This additional
water provides a noticeable dilution of normal sewage constituent con-
centrations.

At the time of the study the wastewater treatment plant (shown in

Figure 1) served solely as a primary solids separation plant. Plant

flow was 13.6 MGD with a capacity of 36 MGD. Raw wastewater was
initially screened before flowing to grit collectors. The grit col-
lectors could remove a minimum of 95 percent of 100 mesh grit having

a specific gravity of 2.65. The plant was equipped with two grit coliec-
tors each capable of handling a maximum flow of 40 MGD.

The de-gritted wastewater flowed to a below grade influent pumping
station. This pumping station provided the 1ift necessary to feed

the primary clarifiers which were located entirely above ground level.
Flow from the pumping station was distributed to the various clarifiers
by an elevated distribution box.

The physical plant had nine primary clarifiers; however, only six of
these were in use during the research project. The primary clarifiers
varied in diameter from 65 feet to 120 feet and in depth from 9 ft.

7 in. to 11 ft. 5 in. The efficiencies of the primary clarifiers in
removing solids are presented with the data for each specific test run.

Solids were wasted from the primary clarifiers' sludge well by manual
control. Sludge would be pumped from the clarifier to the digester until
the operators noticed a lessening in solids from the clarifier. At that
time the pumps would be stopped with a relatively light liquid present
in the pipes leading to the clarifiers. This 1light liquid would some-
what dilute the sludge in the next pumping cycle. Progressive cavity
sludge pumps from the primary clarifiers were equipped with time clocks
and during the program were calibrated against a measured 1iquid flow.

Sludge digestion facilities consisted of three 75 ft. diameter aerobic
digesters with an operating depth of 12.0 feet and individual capacities
of 396,345 gallons. Based on normal design criteria for primary sludge
of three cubic feet per capita, the aerobic digesters could handle a
design population of 53,000. This criterion will be re-evaluated in a
later section. Each digester was equipped with a 100 HP floating me-
chanical aerator capable of providing 3.5 pounds of oxygen per horse-
power hour as shown in Figure 2. Based on the results of this study,
design recommendations for aerobic sludge digestion are presented in
Appendix B.



FIGURE 1: AERIAL VIEW OF HOLLYWOOD SEWAGE TREATMENT PLANT




FIGURE 2: FLOATING MECHANICAL AERATOR FOR AEROBIC DIGESTER



Digested sludge was either wasted onto sludge drying beds or dewatered
1n two experimental centrifuges. Ultimate sludge disposal was in land-
fill areas.

Septic tank waste was received at a concrete unloading station with a
receiving channel equipped with 45° bar screen. The septic tank sta-
tion's wet well had a 1iquid capacity of 11,800 gallons and a pump-

out capacity of 10,230 gallons. The septic tank raw sludge pump trans-
ferred the screened septic tank raw sludge to Digester No. 3 during
most of the program except for the last two tests with the permanent
plant digesters.

The sewage treatment plant effluent was discharged by gravity flow
through a 9,700 foot ocean outfall. The diffusion of the effluent
and its biological effects were also subjects of this study and are
covered in a separate report.

The primary wastewater treatment plant had recently undergone conversion
from a secondary trickling filter plant of lower capacity. At the start
of the research effort,conversion of all equipment and the laboratory
had not yet been completed. This occasionally resulted in discontinuous
operating conditions for the aerobic digesters and a lack of analytical
data in the early part of the program. With time, difficulties in

plant operations were eliminated and both plant performance and opera-
ting data improved.

OBJECTIVES

Raw Sewage Coagulation

Coagulation of raw sewage with polyelectrolytes was one objective of
this research and demonstration project. The City of Hollywood sewage
treatment plant consisted of only primary sedimentation with final
discharge through an ocean outfall. The use of polyelectrolytes to
coagulate raw sewage within the primary clarifiers held the potential
of significantly increasing treatment efficiency with minimum capital
investment. In order to demonstrate the coagulation of raw sewage with
polyelectrolytes within a primary clarifier, the necessary modifications
were made and equipment installed in an existing 2.0 MGD clarifier, as
shown in Figure 3. Results of laboratory and plant scale tests are re-
ported in Section VI.

Aerobic Sludge Digestion

The basic objectives were to study the operation of an aerobic digester
processing primary sewage sludge and to provide operating and design
data applicable to future aerobic digesters in the treatment of muni-
cipal wastewaters. The specific objectives in this project were greatly
influenced by the limitation of the project facilities. The City of
Hollywood had recently converted an old trickling filter sewage treat-
ment plant to a primary sedimentation plant with an ocean outfall for



CENTERLINE OF MACHINE
. EXISTING RAIL CUT
NEW CHECKERED PLATE & FITTED YO SUIT
(ALUM.) EL. 19.77
MIXER

— 13" HANDRAIL [— MIXER TRUSS

/ LY % . FLOCCULATOR TANK
-4 t =
/ — | Ly SUPPORTS
- | Y = (7 WATERLEELEL 1790 ]

BAFFLE {F‘”‘ A oer = l[ i'
BRACING (FV}“M]. / gﬁ:&fm _l
1R
‘Ei

/
. \ ="
':lr\ =Sy - Y
T A S , o
' BAFFLE

| -
1 <k - |
5{/ i/‘L L‘,EXC*,’“‘DE !} SUPPORT
4 oy NG Kl
f /!i ! EXISTING

Ml we— FLOCCULATOR TANK B
o MOLDED FIBERGLASS

= Q CENTER CAGE —mi

« BAFFLE PLATE —7]|
' / " EXISTING

g
s s -\“_?\‘\- * T
S

EXISTING !
RAKE ARM

—
o

Figure 3. Modified Primary Clarifier with Clariflocculator



the effluent. Some construction work was still proceeding at the
inception of this program. Limitations, therefore, had to be im-
posed on the scope and depth of project objectives in keeping with
new, often partially functioning equipment, and a plant staff bur-
dened with the necessity of establishing a properly functioning
facility.

The first objective during the project was to get the primary plant
and the aerobic digesters operating. During the initial months

of the study so much effort went into this task that process control
and laboratory analyses were minimally conducted. Valuable informa-
tion was obtained on general plant operation, equipment performance,
and suitability.

The second objective was to experimentally determine the optimum
digester operating conditions for maximum performance. Once an
operating routine had been established and the equipment shakedown
completed, a series of tests was conducted to verify results achieved
by previous researchers in pilot and laboratory scale. Detention time
was deliberately varied to determine a minimum economical period for
sludge stabilization. Digester loading could not be varied except

by detention period because of the already thick sludge being pumped
from the primary clarifiers.

A third objective was to obtain a basic analytical characterization
of the aerobic digestion process. Primary sludge constituents of
total solids, volatile solids, suspended solids, pH, chemical oxygen
demand, biochemical oxygen demand, alkalinity, and chloride were
measured, tabulated, and compared with the resulting sludges in the
aerobic digesters. This information provided invaluable design data.
It was also helpful in defining the best method of ultimate sludge
disposal.

The fourth objective was to provide process control parameters through
the analyses and evaluation of sludge constituents. Previous research-
ers had reported changes in all constituents, particularly alkalinity
and pH with increased digestion. This project measured these changes
in full-scale digesters under actual operating conditions in order to
evaluate their suitability as control tools for the plant operator.

A fifth objective was to evaluate stabilized sludge qualities, both
physical and chemical, and to relate them to aerobic digester
operating conditions. Sludges were measured for settleability,
filterability, odor, drying characteristics on sand beds, and final
nutrient content. Such information would enable an evaluation of the
final end product of digestion, the stable sludge, with respect to
further study steps. :

The sixth objective was to provide realistic plant scale operating

costs for the aerobic digestion process. Operating economics were
determined with a high degree of reliability.

11



A specially tailored computer program was used to determine the
effects of rainfall through sewer line infiltration on total plant
flow. Two years of operating data provided a basis upon which a
computer separated regular daily and seasonal variations from
fluctuations due to storm water infiltration. The results are
presented in Appendix A. ‘

12



SECTION IV
BACKGROUND INFORMATION

Raw Sewage Coagulation

Domestic sewage is composed of a wide variety of both dissolved and
suspended organic and inorganic matter. In the past the popularity

of chemical treatment of sewage has undergone several cycles of rising
and waning. As a sole process for treatment of sewage, chemical treat-
ment possesses the inherent limitation of being less effective for the
removal of soluble organic matter than biological processes.

The most frequently used coagulants, salts of iron and aluminum, due
to their ability to remove phosphates, are finding ever wider appli-
cation. The use of synthetic organic polyelectrolytes for wastewater
coagulation has been advocated by manufacturers for a number of years.
However, little laboratory data and even less full scale data are
available on the subject.

Laboratory tests indicated that several cationic polyelectrolytes

are capable of effectively coagulating both raw and settled domestic
sewage. Figure 4 and Table C1 in the Appendix show the effects of
various dosages of Calgon Cat Floc on removal of BOD and suspended
solids from the effluent of the Gainesville, Florida, Sewage Treat-
ment Plant grit chamber. Figure 4 shows that initial BOD concentra-
tions could be reduced from 152 mg/1 to 19 mg/1, a removal efficiency
of 86 percent. Suspended solids were reduced from 130 mg/1 to 10 mg/1
for a removal efficiency of 92 percent.

Also shown in Figure 4 is the change in electrophoretic mobility with
polymer dosage. Electrophoretic mobilities were measured by the use
of a Zeta-Meter (Zeta-Meter, Inc.), Initial electrophoretic mobility
values of colloidal particles were found to average 1.7 u/(sec)(v)(cm)
and these values were increased with increasing dosages of the cationic

polymer.

Figure 5 and Table C2 in the Appendix show the effects of various dos-
ages of Cat Floc on removal of BOD and suspended solids from the effluent
of a primary settling tank. Initial BOD concentrations were reduced from
170 mg/1 to 33 mg/1 for a reduction efficiency of 80 percent. Initial
suspended solids concentrations were reduced from 80 mg/1 to 17 mg/1

for a reduction efficiency of 79 percent. Electrophoretic mobility
values were changed from 1.8 to + 0.3 u/(sec)(v)(cm).

A comparison of Figures 4 and 5 shows several interesting facts. In

Figure 4, BOD and suspended solids removal efficiencies were quite high
at low polymer dosages as compared to Figure 5. This is due to the fact

13



+2

+1

-1

Mobility

[u/ (sec)(v)(cm)]

Electrophoretic

-2 1 | ] 1 1 1 ] { | | ]

0 1 2 3 4 5 6 7 8 9 10 11 12
Polymer Dosage (mg/l)

180
e 160 L —— BOD
~— ~--=- Suspended
3 140 Solids
o
g 120
=
B
®__ 100
1] Q
3g o
S ~
Q 60
O
m

|

ﬁ 40 -
o 20 L\
Q] ~—
L) e e e e e —
a 0 1 ] ] ] ] I | i ! | |

0 1 2 3 4 5 6 7 8 9 10 11 12
Polymer Dosage (mg/1)

Fig. 4 Effect of Various Dosages of Cat Floc on
Removal of BOD and Suspended Solids in Sewage
from the Effluent of the Gainesville Grit Chamber.

14



(4]
ord
v =
[
§55
[e T Rty
0 A
23875
0=a
-
B3
(/]
Lo
ord
~
(o}
92}
P
Lo
g,
[ /7]
34
k-
N
& g
mv
n
@)
m
-
[1+]
]
[{o]
o
n
()]
©
Fig. 5

+2

+1 L
0 10—’/0
-1
-2 L 1 | 1 L
0 3 6 9 12 15
Polymer Dosage (mg/l)
180
[...]
measured by digesting polyphosphate forms with ammonium persulfate in

an autoclave. Then analyses proceed as for orthophosphorous. Orthophos-
phorous reacts with ammonium molybdate to form mo1ybdophosphoric acid
which is subsequently reduced with aminonaphtholsulfonic acid to a
molybdenum blue complex. Filtration of the raw sample is practiced only
after any digestion in the autoclave.

Specific Resistance

The specific resistance of the digested sludges was measured during
the study by means of the Buchner Funnel technique. In this procedure

38



specific sludge volume is placed in the funnel, a cake allowed to form
on the filter by gravity flow, and a vacuum of 20 in. Hg applied to
the cake. The volume of filtrate collected per unit time is recorded,
forming the basis for further calculation.

Carman, as discussed by Coack]eylg, has shown that filtration in the
case of compressible filter cakes is:

. __PA? »
® u(rcy + RmA) (1)

o
-l

[« X

volume of filtrate, ml

time, sec

pressure, inches Hg

filtration area, cm

filtrate viscosity, poisss

specific resistance, sec4/gm

weight of solids/unit volume of filtrate, gm/ml
initial resistance of a unit area of filtering surface

w o nw nu non

SO SCIPTO <<

=

The specific resistance, r, is numerically equal to the pressure
difference required to produce a unit rate of filtrate flow of unit
viscosity through a unit weight of cake.

Integration of Equation 1 yields:

=urc,  y2 L uRm y (2)
) W V+PA' .
or
6 _ urc uRm
T A
i.e.,
%:bV+a
If_% is plotted against V, a straight line of slope b is obtained where
b = urc
2PAL

To calculate the specific resistance, it is necessary to obtain
adequate data to plot - against V so that b may be measured. Once
slope 9 has been determined and the other variables are known, the
specific resistance may be calculated from the equation:

r = 2bPA2
uc

39



Data Reduction

During the course of the program, voluminous amounts of data were
collected on waste flows, constituent concentrations, and sludge
qualities. Presentation of massive repetitive data and assimilation
of this data would be time consuming and of marginal value. There-
fore, in most instances, average data figures are used and special
note is taken of unusual operating conditions.

With the exception of a brief period during the beginning of this pro-
gram, when laboratory facilities were not yet completed, detailed
analyses were conducted of most of the waste streams on a three times
per week basis. These analyses permitted the definition of a "settl-
ing-in" period for each test and a stabilized operating period there-
after. In the presentation of the data, average results from each
test were used. The averaged data covers only the stabilized operat-
ing condition of the digesters. Noticeable trends or specific oddi-
ties in daily data are mentioned in the presentation.

While daily feed to the digesters was measured by means of time clocks

on calibrated progressive cavity sludge pumps, there was no accurate

way to measure volumes of the gravity flow of sludge wasted from the
digester. An attempt was made to measure volumetric changes within the
digester itself in order to relate such changes to evaporation, rainfall,
and sludge wasting, first by using a float mechanism as pictured in Figure
15. However, this mechanism became rapidly fouled with coarse solids and
sludge and became unuseable. The second attempt at measuring wasted sludge
volume involved the installation of verticle sight tubes at the sides of
the digesters. These sight tubes were filled with clear water, could be
blown out with each use, and were to give an indication of water level
within the digester. In a special experiment the sight tubes were found
to have a minimum precision of greater than one inch of water level.

Since a one inch change in the digester represented 2,780 gallons of
sludge or approximately 15 percent of the daily feed to the digesters,

the sight tubes were discarded as too inaccurate. Fouling of the inside
of the digester surface from spray and foam prevented accurate measurement
of digester liquid level directly. No other satisfactory method of sludge
volume measurement was provided in this program.

A special computer program was used to analyze the daily sewage

flow data and compare them with daily rainfall statistics. This pro-
gram was able to separate surge flows due to stormwater infiltration
from daily and seasonal variations in domestic wastewater discharge.
With the aid of this program, any municipality providing detailed daily
plant flow records and detailed rainfall information could accurately
estimate the amount of storm water infiltration in both sanitary and
combined sewer systems. A discussion of the program is presented in
Appendix A.

40



| R
£
| &7
y
1] -
PR b
o A7y
v #
F e
)
i
“‘“ i -
" b
-

FIGURE 15: FOULED DIGESTER LIQUID LEVEL INDICATOR

41



SECTION VI
STUDY RESULTS

RAW SEWAGE COAGULATION

Initial Tests

Prior to full scale tests, a laboratory jar test was conducted to
determine optimum polymer dosage. In July 1970, the first full

scale raw sewage coagulation experiments were conducted. Flow
through the coagulation unit was limited to 1.0 MGD and an initial
dosage of 5 mg/1 of Cat Floc was utilized. It was immediately
obvious that excessive mixing velocities caused any settled sludge to
be resuspended and remixed with the incoming sewage. Therefore,
1itt1e]§r no coagulation treatment efficiency was realized (see

Table 1).

Two steps were taken to alleviate the mixing problem, one was to
raise the mixing blades to a point where their zone of influence
did not include the settled sludge and the other was to order new
gears for the mixing equipment in order to reduce its rpm range.

Before the new gears were obtained, another series of coagulation
tests were conducted with Cat Floc and Calgon Coagulant Aid #25.
In all of these tests it was found that mixing velocities were
still too high and that sludge was being resuspended from the
bottom. Toward the end of 1970 the mixing equipment had been
modified as recommended by the Dorr Oliver Research Department.
Mixing blades had been set at optimum height and the new gears in-
stalled to Tower the rpm of the mixing equipment.

Laboratory coagulation tests conducted at the Hollywood sewage plant
showed.that the sewage could be effectively coagulated with a variety
of cationic polymers; however, the Dorr-Oliver Clariflocculator was
unable to duplicate the laboratory results before or after modifications
were.made to the coagulation unit. Typical results of laboratory coag-
ulation of the Hollywood sewage are shown in Table 2. Rohm and Haas C-7
cationic pg]ymer at a dosage of 20 mg/1 was used to obtain the maximum
BOD reduction of 70 percent. The maximum COD reduction of 69 percent
occurred at a polymer dosage of 40 mg/1 and the maximum suspended solids
reduction of 99 percent occurred at a polymer dosage of 50 mg/1.

Full sca]e p]aqt tests at a flow of 1.0 MGD were conduéted with the
coagulation unit. Tests were conducted over several 24 hour periods

42



TABLE 1

CHEMICAL ANALYSES OF COAGULATION UNIT

BOD coD Sus. Solids
Flow INF EFF INF EFF INF EFF
Date (mgd) Polymer  (mg/1) (mg/1) (mg/1) (mg/1) (mg/1) (mg/1)

6/ 9/70  0.89 None - - 186 124 165 69

7/12/70 1.0 None 08 95 193 152 81 4

7/13/70 1.0 Cat Floc 83 75 109 101 65 40
10 mg/1

7/14/70 1.0 Cat Floc 124 103 170 145 - -
5 mg/1

7/15/70 1.0 Cat Floc 76 70 164 148 77 55
5 mg/1

7/21/70 2.2 None 85 53 145 52 - -

43



TABLE 2
LABORATORY JAR TESTS

POLYMER* DOSE BOD CoD SS-
__JAR (mg/1) (mg/1) {mg/1)  (mg/1)
Mixed 0 119 414 186
Settled 0 86 261 94
2 10 79 225 64
3 20 36 171 14
4 30 42 207 8
5 40 42 126 4
6 50 » 46 135 2
* Rohm and Haas C-7
TABLE 3
FULL SCALE COAGULATION TEST
POLYMER* DOSE CoD BOD SS
TEST (mg/1) (mg/1)  (mg/1)  (mg/1)
Influent 0 274 116 112
Effluent before test 0 145 110 28
Effluent after test 30 118 108 19

*Rohm and Haas C-7

44



with composite samples being collected from both the influent and
effluent. Typical results of these tests are shown in Table 3.
Results show that the BOD was reduced by only 7.0 percent, the COD
by 57 percent, and the suspended solids by 83 percent. The actual
increase over plain sedimentation was 2.0 percent for BOD, 10.0
percent for COD, and 9.0 percent for suspended solids. These treat-
ment efficiencies were far below that achieved in the laboratory.

Continuous Flow Laboratory Studies

Since full scale coagulation studies at Hollywood could not duplicate
laboratory results, further laboratory studies were conducted to
determine how the Hollywood plant facilities could best be modified.
The tests were done primarily to determine if poor results of polymer
coagulation on a plant scale basis, when compared to laboratory tests,
were mainly due to poor or improper mixing conditions. A laboratory
scale coagulation-flocculation-clarification unit with a one gallon
per hour capacity was assembled. Primary settled sewage was obtained
at the University of Florida sewage treatment plant in Gainesville,
Florida. A reservoir of this feed water was maintained in a large
plastic container. From there, a submerged centrifugal pump delivered
the feed water at 63 ml/min to a 400 ml rapid mix plastic chamber.
Polymer addition was employed to coagulate the sewage solids. Calgon
Cat-Floc was added because of previously successful experience with
this product. A positive displacement diaphragm pump delivered 123
ml/hr of the polymer solution to the rapid mix chamber. The energy to
the rapid mix was provided at first by a single air pump and later by
two air pumps. Water from the rapid mix overflowed into a 1/2 gallon
slow mix chamber where a flat paddle type stirrer rotated at 20 rpm.
Retention time was approximately 6.3 minutes in the rapid mix and 30
minutes in the slow mix. A siphon tube was used to gently transport
the flocculated mixture to the 5 gallon sedimentation basin where
finished effluent was collected as overflow.

At startup, all containers except the basic feed reservoir were filled
with tap water. The primary sewage gradually displaced the tap water
and, as it had been preserved for several hours by refrigeration, the
primary sewage was several degrees colder. The temperature difference
manifested itself in the clarifier where the coagulation sewage displaced
the tap water in plug flow from the bottom to the top.

A standard jar test apparatus was used to find the optimum dosage of
polymer for the sewage in question. Results were as follows:

Polymer Dosage (mg/1) L;?ZEtAg;g;g;2§:ron

0 100
Tap'Water 66

OO
[o}
N

45



Since the best results were obtained at levels of 4 and 6 mg/1, a
dosage of 5 mg/1 was chosen for the continuous feed test. It should
be noted, however, that the heaviest, most readily settled floc oc-
curred at 8 mg/1 of polymer. The following is a summary of the
results of the continuous feed experiment using 5 mg/1 of Cat-Floc
as a coagulant:

Time Klett Reading on Effluent Comments

9:00 a.m. Feed = 95, Tap = 63 Start Feed

9:30 Floc forming in slow mix

10:00 65.0 Distinct floc in clarifier

10:30 No change

11:00 63.0 Added second air supply
to rapid mix

11:30 Greater floc size in
slow mix

12:00 p.m. 65.0 Large floc in slow mix

12:30 p.m. No change

1:00 63.0 No change

1:30 No change

2:00 63.5 No change

2:30 No change

3:00 73.0 Tap water displaced in
clarifier

3:30 73.5 Good separating floc

4:00 73.0 No change

Floc formed by increasing energy input to the rapid mix was notice-
ably larger. 1In all cases, this floc was relatively light and easily
disturbed by water currents. Results of the laboratory study showed
that polyelectrolytes could coagulate raw sewage on a continuous flow
basis. The three principal requisites of good operation were 1) high
energy input to the rapid mix to obtain a good dispersal of polymer
and the formation of pinpoint floc; 2) adequate energy input and
detention time in the slow mix to build up floc; and 3) provision of
adequate detention time and quiescent conditions in the final clar-
ifier to provide effective 1iquid-solid separation.

The deficiencies in the Hollywood treatment plant were determined to
be a lack of high energy input for rapid mix before entering the Dorr-
Oliver clariflocculator. Provisions were made to modify the system

so that approximately 15 minutes of rapid mixing could be provided

to the sewage before it entered the coagulation unit. Polymer
addition was moved to a point upstream of an existing distribution box.

46



Modification of the distribution box consisted of the addition of an
air header and compressor which hopefully would provide the energy
input and detention time required for rapid mixing prior to discharge
into the existing slow mix unit.

Final Coagulation

Further full scale coagulation tests were conducted after modifications
were made to provide rapid mix prior to the Dorr-0Oliver clariflocculator.
The results of several 24-hour tests using Cat-Floc at various coagulant
dosages are shown in Table 4. Little if any improvement in treatment
efficiency was experienced. Several other experiments were conducted
with other polymers and a wide range of polymer dosages, but the re-
sults were similar to previous tests with essentially no increase in
treatment efficiencies. Due to the inability of the full scale unit

to duplicate laboratory results, coagulation studies were terminated.
Since the existing facility could not be modified to provide the mix-
ing conditions necessary to achieve efficient raw sewage coagulation,

further coagulation studies with the existing facilities would have
been unproductive.

AEROBIC SLUDGE DIGESTION

The operating rationale at the Hollywood Sewage Treatment Plant was to
construct an aerobic digester feeding and aerating schedule that utilized
existing equipment and personnel from one test to another. First the
most conservative operating factors were chosen,then, by trial and error,
the operating factors were modified to achieve optimum digester perform-
ance. Occasionally equipment would fail during a test and the test would
have to be restarted. The end result of varying test conditions and
digesters was a collection of independent trials prov1d1ng parametric
comparisons of the effects on aerobic digestion.

The ultimate standard of performance for the aerobic digestion process

is a stabilized, odor free,and manageable waste sludge. In this project,
waste sludge quality was determined by its behavior on a sand drying

bed and by the filterability of the sludge. These parameters were not
measured for all tests. The original tests in the program were to
establish a minimum theoretical detention time for sludge digestion

based on analyses of chemical constituents. As lower detention times
were approached, sludge quality was also included in the observations

of the program. Certain chemical parameters, such as pH and alkalinity,
were monitored and compared with process performance.

TEST 1 -- 43+ DAY DIGESTION

~ The first trial conducted at the Hollywood Sewage Treatment Plant was
begun before all construction work at the plant had been completed.

47



TABLE 4
COAGULATION OF RAW SEWAGE WITH CAT FLOC

Supernatant
Polymer Dose BOD CoD

Test No. (mg/1) (mg/1) (mg/1)

1 1 124 384

2 3 125 360

3 5 134 261

4 10 147 310
Raw Sewage - 130 374

48

SS
(mg/1)

88
66
84
80
80



Therefore, necessary changes in flows due to equipment malfunction,
equipment installation, and an occasional error provided variable
detention periods for this test. The basic concept at that time was

to treat the primary settled sludge by two-stage series digestion.

The digesters were prepared for operation by filling them two-thirds
full of groundwater and then adding sludge on a daily basis. Digester

1 commenced operation on March 24, 1970, and Digester 2 was filled two-
thirds with groundwater on April 1, 1970. This particular test was
terminated on January 6, 1971. During much of this period measurements